



Nonopioid Pharmacologic Treatments

Nonopioid Pharmacologic Treatments

The following section describes a variety of nonopioid pharmacologic treatment options for pain management. The table below summarizes these medications.

Table 1 | Summary of Multimodal Analgesic Agents

Type	Example
Nonopioid analgesics	APAP, NSAIDs (Cox-1, 2, 3 inhibitors)
Amine reuptake inhibitors	Duloxetine, venlafaxine, amitriptyline, nortriptyline
Antipsychotics	Haloperidol, olanzapine
Gabapentinoids/antiepileptics	Gabapentin, pregabalin, carbamazepine, topiramate
Glucocorticoids	Dexamethasone, prednisone
Local anesthetics/sodium channel blockers	Lidocaine, bupivacaine
Muscle relaxants/antispasmodics	Cyclobenzaprine, tizanidine, methocarbamol, metaxalone, baclofen, dicyclomine
Other topicals	Capsaicin, diclofenac, lidocaine, menthol

APAP

- + **Evidence:** APAP has been shown to significantly reduce pain compared to placebo without increased adverse events. The number needed to treat (NNT) to achieve pain relief is 4.¹ Combined treatment with APAP (1000 mg) and ibuprofen (400 mg) appears to be as effective as oral opioid combinations (eg, oxycodone or hydrocodone with APAP) for the treatment of acute extremity pain.²
- + **Mechanism of Action:** While not completely understood, the drug's mechanism of action is theorized to be the activation of descending serotonergic pathways. APAP increases the pain threshold by inhibiting central prostaglandin synthesis (specifically, cyclooxygenase [COX-2]).



Compass Opioid Prescribing + Treatment Guidance Toolkit



- + **Dosing:** APAP is a readily available, inexpensive, effective option for most mild to moderate pain conditions. Doses of 400 to 1000 mg can be given every 4 to 8 hours, not to exceed 4000 mg/day in healthy patients.
- + **Contraindications and Cautions:** Life-threatening cases of acute hepatic failure that lead to liver transplant or death have been linked to the use of APAP. In most cases of hepatic injury, APAP doses exceeded maximum daily limits and often involved the use of more than one APAP-containing product. Hepatotoxicity has been reported with doses of 4 g or more per day; therefore, a lower maximum dose of 3 g per day in adults with normal liver function is recommended, particularly if the duration of use exceeds 7 days.
- + **Hepatic Dosing:** In patients with cirrhosis and stable liver function tests, a maximum total daily dose of 2 g is recommended.³
- + **Monitoring:** Check liver function tests, especially if the patient has pre-existing liver disease.
- + **Instructions:** Instruct the patient to avoid other over-the-counter products that contain APAP, and limit the total daily dose to less than 3000 mg.

Amine Reuptake Inhibitors/Antidepressants

- + **Evidence:** Although chronic pain and depression are often comorbid conditions, amine reuptake inhibitors are thought to produce an antihyperalgesic effect (independent of their mood-stabilizing ability) by suppressing the noradrenergic descending inhibitory system.⁴ Antidepressants have been widely used off-label for the treatment of chronic pain. In particular, venlafaxine (an SNRI) and nortriptyline (a TCA) should be strongly considered for the first-line treatment of neuropathic pain.⁵⁻¹⁰ Low-dose TCAs have an average NNT of 2.6 (range 2.0-5.0) for neuropathic pain.¹¹ In addition to pain relief, TCAs can offer added benefit to patients with depression or whose pain is interfering with sleep. Duloxetine (an SNRI) should also be considered, as it is noninferior to pregabalin for the treatment of pain in patients with diabetic peripheral neuropathy.¹²⁻¹⁴ Duloxetine and TCAs may reduce abdominal pain and increase quality of life in patients with irritable bowel syndrome.¹⁵ Duloxetine should be considered as an adjunct therapy for patients with chronic neuropathic or abdominal pain who are receiving other first-line treatments. Duloxetine has also been shown to be effective for fibromyalgia and chronic musculoskeletal pain and is a first-line agent in patients with chronic pain and depression.¹⁶ A systematic review found that there were no differences between venlafaxine and either gabapentin, pregabalin or duloxetine on average pain scores or the likelihood of achieving significant pain relief.¹⁷
- + **Mechanism of Action:** Influence on affective components of pain. TCAs and SNRIs increase the concentration of norepinephrine in the spinal cord, a process that inhibits neuropathic pain through α_2 -adrenergic receptors.
- + **Options:** SNRIs (eg, duloxetine, venlafaxine) and tricyclic antidepressants (TCAs) (eg, amitriptyline, nortriptyline)
- + **Dosing:** Dosing should be based on effect and tolerability. Duloxetine: Start at 30 mg daily, then increase to 60 mg after 1 week. Venlafaxine: Start at 75 mg daily, then increase by 75 mg every 4 days to 150-225 mg daily. Amitriptyline: Start with 10 mg at bedtime; may titrate up to 50 mg at bedtime. Nortriptyline: 12.5 mg once daily at bedtime; may increase as tolerated up to 35 mg/day. Best used for chronic pain. Do not stop abruptly. May take 1 week or longer to take effect.
- + **Contraindications and cautions:** SNRIs and TCAs may increase the risk of suicide in patients aged 18 to 25 years. Avoid TCAs in the elderly (Beers criteria) due to anticholinergic effects.



Compass Opioid Prescribing + Treatment Guidance Toolkit



- + **Monitoring:** Patients taking SNRIs should be monitored for serotonin syndrome. Monitor the QT interval (at baseline and periodically) of patients taking TCAs.
- + **Instructions:** Close follow up is essential to ensure appropriate titration to target doses. (These medications require time to reach an effective dose, and an adequate duration should be trialed before concluding treatment failure.) Provider oversight is also important to monitor for adverse effects and initiate the safe discontinuation of therapy if deemed necessary.

Antipsychotics

+ *Haloperidol*

- + **Evidence:** Haloperidol is a first-generation antipsychotic agent that is often used for psychiatric emergencies. It has analgesic and antiemetic properties and shown to be an effective treatment for cyclic vomiting and cannabis hyperemesis syndrome, both of which can be very difficult to treat with physicians resorting unfortunately to opioids for pain control.^{18,19} Haloperidol should be considered a first-line treatment option as part of an opioid-sparing pathway for these conditions. At doses of 2 to 5 mg, the drug is effective for the management of abdominal pain and migraine-associated headaches.^{20,21} It has been shown to reduce pain intensity and nausea scores in patients with suspected gastroparesis.²²
- + **Mechanism of Action:** Nonselective blockade of postsynaptic dopaminergic D2 receptors. Its mechanism of action for pain reduction is not completely understood. Antiemetic effects are thought to be due to blockade of these receptors in the chemoreceptor trigger zone. It also has weak anticholinergic effects.
- + **Dosing:** 2-5 mg IM/PO.
- + **Options:** It can be administered intramuscularly or orally.
- + **Contraindications and Cautions:** Use caution if treating patients with QT-prolonging conditions, concomitant QT-prolonging drugs and underlying cardiac abnormalities. Use with caution in older adults.
- + **Monitoring:** Obtain baseline ECG and repeat periodically during therapy.

+ *Olanzapine*

- + **Evidence:** While a first-line treatment for schizophrenia, there is growing evidence to support the antiemetic properties of olanzapine, particularly in chemotherapy patients.²³ The analgesic properties of olanzapine have also been noted in randomized control trials focused on the treatment of migraine headaches and fibromyalgia.^{24,25} Based on expert opinion and clinical experience, olanzapine is recommended for the management of cyclic vomiting syndromes (particularly cannabis hyperemesis), for which it appears to offer both analgesic and antiemetic benefits.²⁶ The drug may be an effective agent for the treatment of other painful conditions, including headaches and fibromyalgia.
- + **Mechanism of Action:** Olanzapine is a second-generation atypical antipsychotic with high affinity for serotonin and dopamine receptors, as well as antagonist activity at muscarinic receptors. However, its exact mechanism of action for antipsychotic effects is still relatively unknown.²⁷
- + **Dosing:** Recommended initial dose is 2.5-5 mg IM/SL/PO. The 5 mg ODT product may be recommended every 6-8 hours as needed for nausea, vomiting, or abdominal pain.
- + **Options:** Olanzapine can be given intramuscularly, orally, and as an oral disintegrating tablet.



- + **Contraindications and Cautions:** Somnolence, orthostatic hypotension and cardiac conduction abnormalities have been reported with olanzapine use. Caution should be exercised when prescribing high doses and in patient populations known to metabolize olanzapine more slowly (eg, nonsmokers, women, elderly).

Capsaicin

- + **Evidence:** Capsaicin is the derived active ingredient in chili peppers and is a natural analgesic produced in topical applications including creams, ointments and patches. It acts on nociceptive pain fibers by desensitization, thus inhibiting pain transmission.²⁸ Topical capsaicin has shown benefit in multiple applications including rheumatoid arthritis, osteoarthritis, and post-herpetic neuralgia.²⁹ While evidence is of lesser quality, research and experience is mounting for capsaicin being an effective treatment of pain associated with cannabis hyperemesis syndrome. Before higher quality evidence is available (which may be difficult due to the inherent nature of blinding a skin irritant), capsaicin is suggested to be used as an adjunct for cannabis hyperemesis syndrome. This can be particularly helpful as a possible abortive therapy for use at home, as it is also available over the counter and easy to apply. It is used by applying a thin layer over the abdomen. Additionally, capsaicin is considered category B for pregnancy risk factor with no observed adverse events in animal reproduction studies, which may allow more widespread administration as well as prior to pregnancy test results.³⁰⁻³²
- + **Mechanism of Action:** Causes warmth/burning sensation by binding nerve membrane receptors. Initially stimulates then desensitizes and degenerates cutaneous nociceptive neurons; substance P depletion may also reduce pain impulse transmission to the CNS.
- + **Dosing:** Creams and ointments are likely to be the most convenient, and come in forms including from 0.025% to 0.1%. Capsaicin 0.1% cream apply a thin layer to affected area four times daily as needed for pain.
- + **Contraindications and Cautions:** May cause burning, redness or pain at the site of application. It has a very good safety profile, particularly when compared to other agents used for these common conditions.
- + **Duration of Use:** Burning should reduce with repeated administration. May take 1-4 weeks for maximal pain relief.

Dexamethasone

- + **Evidence:** Glucocorticoids, and predominantly dexamethasone, have been shown to be efficacious in the treatment of acute migraine headache, dental pain, and sore throat, and may be an effective adjunct to other anti-inflammatories. Added to a typical headache regimen, dexamethasone has shown to have a reduction in headache recurrence at 24 and 72 hours in one metaanalysis.³³ When given for postoperative dental pain, a single dose of dexamethasone has been shown to reduce pain up to seven days postoperatively.³⁴ When combined with gabapentin, increased dexamethasone led to improved analgesia after knee arthroplasty, suggesting a possible role in post-procedural pain control.³⁵
- + **Mechanism of Action:** Glucocorticoids (eg dexamethasone and methylprednisolone) have many actions including analgesic, antiemetic, antipyretic and anti-inflammatory effects. Although not completely clear, analgesic effects of dexamethasone are thought to result from the inhibition of phospholipase, leading to a decrease in cyclooxygenase and lipoxygenase production.
- + **Dosing:** Dexamethasone 8-10 mg IM/PO as a single dose. Repeat dosing is rarely required.



Compass Opioid Prescribing + Treatment Guidance Toolkit



- + **Contraindications and Cautions:** Long term or repetitive use may increase risk of adverse events. Caution in patients at risk for gastric irritation. May lead to transient rise in blood glucose and require more frequent monitoring in diabetics. Repetitive or long term use may increase risk of adrenal suppression, poor wound healing, immunosuppression, myopathy, and psychiatric disturbances.

Dicyclomine

- + **Evidence:** It is effective for treating abdominal pain, particularly caused by cramping, and has been shown to be beneficial in irritable bowel syndrome.³⁶⁻³⁹
- + **Mechanism of action:** Antispasmodic and anticholinergic effects that alleviate smooth muscle spasm of the GI tract.
- + **Dosing:** Dicyclomine 10-20 mg IM/PO every 6 hours as needed for abdominal cramping.
- + **Options:** Dicyclomine can be administered either orally or intramuscularly. It should NOT be administered intravenously due to risk of thrombosis and thrombophlebitis.
- + **Contraindications and Cautions:** Dicyclomine can be an effective pain reliever in pregnant patients as a category B drug. Avoid use in elderly patients due to anticholinergic effects (Beers criteria) or patients at increased risk for delirium.⁴⁰ May worsen urinary retention or ileus.

Gabapentinoids/Antiepileptics

- + **Evidence:** 4 out of 10 patients with neuropathy will achieve 50% pain relief with gabapentin.⁴¹ Pregabalin has better oral bioavailability and faster onset of action (1 hour vs 3 hours with gabapentin), although it is more costly. Pregabalin alone or combined with ibuprofen has shown efficacy with post-operative pain after third molar extraction.^{42,43} Other antiepileptics (such as carbamazepine, oxcarbazepine, lamotrigine and topiramate) may have potential success at treating chronic neuropathic pain.⁴⁴
- + **Mechanism of Action:** Inhibits alpha 2-delta subunit of voltage-gated calcium channels, believe to decrease conduction of neuropathic pain sensation.
- + **Dosing:** Gabapentin 300-600 mg or pregabalin 75-150 mg. Initiate with low doses and titrate to effective dose based on tolerability. Gabapentin: start at 100-300 mg PO 3x/day, then increase by 100-300 mg/day every 1-7 days as tolerated up to 1200 mg 3x/day. Pregabalin: start at 75 mg PO 2x/day, then increase by 150 mg/day every 3-7 days as tolerated up to 300 mg PO 2x/day.
- + **Renal Dosing:** Adjust dose for renal impairment.
- + **Contraindications and Cautions:** Avoid use in older adults with a history of falls as it may cause syncope, impaired psychomotor function or ataxia. Caution is advised in patients taking concomitant opioids or CNS depressants, with underlying respiratory diseases such as COPD and in elderly patients due to risk of increased respiratory depression. Avoid abrupt discontinuation.
- + **Monitoring:** Consider checking serum creatinine.
- + **Other Considerations:** Gabapentinoids have potential for misuse and abuse. Pregabalin is a Schedule V controlled substance. Although it has the lowest potential for abuse relative to other controlled substances, it does require the prescribing provider to have an active DEA number.

Local Anesthetics

- + *Local Injection:*
 - + **Evidence:** Administration of LAs via subcutaneous infiltration is ideal for minor, localized injuries or procedures such as open wound repair, abscess drainage and foreign body removal. Local anesthetics also appear to have potential analgesic properties for both the treatment of acute and chronic pain when used as an intra-articular injection.



Evidence suggests intra-articular lidocaine provides a similar success rate for shoulder reductions compared to intravenous sedation.⁴⁵ However, intra-articular lidocaine also appears to have fewer complications, shorter length of stay, and lower cost compared to intravenous sedation.^{46,47} Even for the treatment of chronic knee pain, such as that from osteoarthritis, local anesthetics may have potential for pain relief. A double-blind, RCT demonstrated reduction in pain at 3 months after three weekly intra-articular injections of 0.5% lidocaine in those with osteoarthritis.⁴⁸

- + **Mechanism of Action:** Blocks conduction of nerve impulses through inhibition of sodium channels.
 - + **Options:** Bupivacaine is a common alternative LAs that may be preferred due to their higher potency and longer duration of action.
 - + **Cautions:** Side effects of these drugs are minimal when used sparingly or in low doses.
- + *Topical*
- + **Evidence:** Lidocaine is effective in a transdermal (4% or 5%) patch that may be used on intact skin for controlling neuropathic pain, post-herpetic pain, musculoskeletal injuries, and low back pain.^{49,50} Other formulations of lidocaine, including ointment and creams, may be effective during painful procedures such as wound debridement, or for minor acute injuries involving broken skin, such as road rash, abrasions, and burns.⁵¹ Lidocaine 5% patches, topicals or spray can be used for the treatment of a range of painful conditions that are resistant to other treatment modalities.^{52,53} There is some information that over-the-counter lidocaine patches with menthol may actually have superior efficacy for pain management than prescription versions that do not have menthol. These have also been shown useful in decreasing pain to a tolerable level for participation in active therapy.⁵⁴
 - + **Mechanism of Action:** Blocks conduction of nerve impulses through inhibition of sodium channels.
 - + **Dosing:** Lidocaine 4% or 5% transdermal patch to affected area of intact skin every 24 hours.⁵⁵ Up to 3 patches may be applied in a single application. Lidocaine 5% cream apply to affected area up to six times daily. Lidocaine 5% ointment apply up to 5 g to affected area four times daily.
 - + **Contraindications and Cautions:** Transdermal patches are only recommended to use on intact skin. Creams or ointments may be used on minor injuries of broken skin.
 - + **Discharge:** If 5% prescription concentration is cost prohibitive, can prescribe lidocaine 4% which is over-the-counter.

Menthol Topical

- + **Evidence:** Methyl salicylate and menthol provide significant pain relief of muscle strain compared to placebo.⁵⁶ In a small study, menthol was more effective than ice.⁵⁷
- + **Mechanism of Action:** Stimulates receptors producing cold sensation
- + **Contraindications and Cautions:** Recommend use only on intact skin.

Muscle Relaxants/Antispasmodics

- + **Evidence:** Cyclobenzaprine reduces low back pain with an NNT of 3.⁵⁸ It can also reduce pain scores in patients with renal colic who are receiving NSAIDs, though the difference was not statistically significant.⁵⁹ There are many other types of muscle relaxants and antispasmodic options available, including but not limited to baclofen, tizanidine, dantrolene, carisoprodol,



Compass Opioid Prescribing + Treatment Guidance Toolkit



orphenadrine, metaxalone and methocarbamol, for which there is mixed supporting literature. For most individuals, a short-acting muscle relaxant such as tizanidine or methocarbamol may be more appropriate as a first-line therapy, especially if taken only at night. Carisoprodol, chlorzoxazone and chlormezanone are not indicated due to concerning safety profiles.⁵²

- + **Mechanism of Action:** Cyclobenzaprine: acts in the brainstem and reduces tonic somatic motor activity; structurally similar to TCAs. Tizanidine: alpha-adrenergic agonist. Methocarbamol and metaxalone: depresses CNS activity resulting in musculoskeletal relaxation. Baclofen: inhibits transmission of spinal synaptic reflexes.
- + **Antispasmodic Options:** cyclobenzaprine, tizanidine, methocarbamol, metaxalone. If spasticity (not spasm), consider baclofen.
- + **Dosing:** Start at a low dose and increase to effect while monitoring sedation. Cyclobenzaprine 5-10 mg PO 1-3x/day. Tizanidine 2-4 mg PO 1-2x/day. Methocarbamol 800 mg PO 3-4x/day. Baclofen 5-10 mg PO 3x/day.
- + **Contraindications and Cautions:** Avoid use in elderly patients (Beer's criteria) or patients at increased risk for delirium.⁴⁰ All antispasmodics may cause sedation, but anecdotally less sedation is seen with methocarbamol. For tizanidine, may cause bradycardia, hypotension.
- + **Duration of Use:** Use for shortest possible duration due to sedative side effects. Do not abruptly discontinue baclofen.

Non-Steroidal Anti-Inflammatory Agents

- + **Evidence:** When combined with APAP, NSAIDs can reduce acute pain by 50% in 7 out of 10 patients.⁶⁰ Adding an NSAID to a pain regimen containing an opioid may have an opioid-sparing effect of 20% to 35%.⁶¹ For renal colic, both opioids and NSAIDs lead to a clinically relevant reduction in pain scores; however, opioids are associated with higher rates of adverse reactions, particularly vomiting.⁶² While a 2015 Cochrane review found that there was insufficient evidence to either support or refute the use of oral NSAIDs to treat neuropathic pain conditions, the American College of Occupational and Environmental Medicine Practice Guidelines recommend the use of generic ibuprofen, naproxen or other older generation NSAIDs as second-line agents for neuropathic pain, after tricyclic or SNRI antidepressants. They note that side effect profiles may make NSAIDs preferable to antidepressants for some patients.
- + **Mechanism of Action:** Inhibits proinflammatory prostaglandin production via the inhibition of COX-1 and COX-2 enzymes.
- + **Options:** ibuprofen, naproxen, ketorolac, diclofenac, indomethacin, and selective COX-2 inhibitors (eg, meloxicam, celecoxib)
- + **Different Side Effect Profiles:** In general, COX-2 selective NSAIDs have a lower risk of GI side effects but a higher risk of cardiac side effects. Conversely, nonselective NSAIDs pose a lower risk of cardiac side effects but a higher risk of GI side effects.
- + **Contraindications and Cautions:** NSAIDs increase the risk of myocardial infarction and stroke. Contraindicated in the setting recent coronary artery bypass graft surgery or myocardial infarction. Can also cause increased risk for GI adverse events including bleeding, ulceration and perforation of the stomach or intestines. Risk is especially increased in elderly (Beer's criteria) and in patients with prior peptic ulcer disease or GI bleeding⁴⁰. Caution should also be used in patients on concomitant anticoagulants or antiplatelet agents. Avoid use in patients with chronic kidney disease, cirrhosis or heart failure. Risk of renal injury is higher in patients who are elderly, dehydrated or with other comorbidities including heart failure, diabetes and cirrhosis.
- + **Special Considerations:** Special caution should be used in patients with renal dysfunction, heart failure, and concern for bleeding.⁶³ For these subpopulations, consider using topical choices



Compass Opioid Prescribing + Treatment Guidance Toolkit



such as diclofenac gel or patch. Topical options have significantly lower systemic absorption and lower rates of adverse drug events.

- + **Monitoring:** Check serum creatinine and discuss history of GI ulceration prior to initiation.
- + **Recommended Duration of Use:** Use the lowest effective dose for the shortest possible duration.

Table 2 | Risk of Gastric Ulcer Bleeding with NSAIDs⁶⁴


Individual NSAID		Adjusted Conditional RR (95% CI)
Low  High	Celecoxib	1.0 (0.4-2.1)
	Ibuprofen	4.1 (3.1-5.3)
	Naproxen	7.3 (4.7-11.4)
	Indomethacin	9.0 (3.9-20.7)
	Ketorolac	14.4 (5.2-39.9)

Table 3 | GI Risk Factor Assessment and NSAID Therapy

GI Risk Factor Assessment	Treatment
High Risk + History of previously complicated ulcer, especially recent + OR more than 2 risk factors: + Age >65 years + High-dose NSAID therapy + Previous history of uncomplicated ulcer + Concurrent use of aspirin, corticosteroids, or anticoagulants	Alternative therapy or COX-2 inhibitor + PPI
Moderate Risk (1-2 risk factors)	NSAID + PPI
Low Risk (No risk factors)	NSAID alone

Source: American College of Gastroenterology Guidelines, 2009⁶⁵

Topical NSAIDs

- + **Evidence:** To achieve a 50% reduction in musculoskeletal pain, NNT was 3.7 for topical diclofenac topical solutions which is about the same for oral NSAIDs⁶⁶ Only about 5% of topical NSAIDs are systemically absorbed compared to oral NSAIDs but studies show there is local absorption into tissues and synovium. Topical formulations are most effective when the pain is located in a superficial tissue⁵² Topical NSAIDs may be more appropriate for some patients with chronic pain, as there is some evidence that topical NSAIDs are associated with fewer systemic adverse events than oral NSAIDs. These can also be used selectively as a later-line agent for the treatment of neuropathic pain. One randomized controlled trial determined effective



Compass Opioid Prescribing + Treatment Guidance Toolkit



penetration of topical diclofenac sodium 4% spray gel into the synovial tissue and synovial fluid of the knee.⁶⁷ This and several other studies concluded that topical diclofenac presents an effective alternative to systemic NSAID therapy for the treatment of osteoarthritis, soft tissue injury including sprains and strains, and tendon pain particularly in the hands and feet.⁶⁷⁻⁷⁷ Diclofenac is particularly useful in patients at risk for GI side effects or with hepatic or renal disease who cannot tolerate systemic treatment. Topical ketoprofen offers similar benefits but has been studied infrequently.⁶⁹ Topical NSAIDs may be considered in patients who have relative contraindications to oral NSAIDs.

- + **Mechanism of Action:** Inhibits proinflammatory prostaglandin production via inhibition of COX-1 and COX-2 enzymes.
- + **Options:** diclofenac gel, patch and solution.
- + **Contraindications:** Similar side effect profile to oral NSAIDs however a meta-analysis showed systemic adverse events were uncommon and did not differ from placebo⁷⁸
- + **Other Considerations:** More expensive than oral NSAIDs.

References

1. Towheed T, Maxwell L, Judd M, Catton M, Hochberg MC, Wells GA. Acetaminophen for osteoarthritis. *Cochrane Database of Systematic Reviews*. 2006;(1). doi:10.1002/14651858.CD004257.pub2
2. Chang AK, Bijur PE, Esses D, Barnaby DP, Baer J. Effect of a Single Dose of Oral Opioid and Nonopioid Analgesics on Acute Extremity Pain in the Emergency Department: A Randomized Clinical Trial. *JAMA*. 2017;318(17):1661-1667. doi:10.1001/jama.2017.16190
3. Chandok N, Watt KDS. Pain Management in the Cirrhotic Patient: The Clinical Challenge. *Mayo Clinic Proceedings*. 2010;85(5):451-458. doi:10.4065/mcp.2009.0534
4. Urits I, Peck J, Orhurhu MS, et al. Off-label Antidepressant Use for Treatment and Management of Chronic Pain: Evolving Understanding and Comprehensive Review. *Curr Pain Headache Rep*. 2019;23(9):66. doi:10.1007/s11916-019-0803-z
5. Max MB, Kishore-Kumar R, Schafer SC, et al. Efficacy of desipramine in painful diabetic neuropathy: a placebo-controlled trial. *Pain*. 1991;45(1):3-9; discussion 1-2. doi:10.1016/0304-3959(91)90157-s
6. Max MB, Lynch SA, Muir J, Shoaf SE, Smoller B, Dubner R. Effects of desipramine, amitriptyline, and fluoxetine on pain in diabetic neuropathy. *N Engl J Med*. 1992;326(19):1250-1256. doi:10.1056/NEJM199205073261904
7. Joss JD. Tricyclic antidepressant use in diabetic neuropathy. *Ann Pharmacother*. 1999;33(9):996-1000. doi:10.1345/aph.18431
8. Dworkin R, O'Connor A, Backonja M, et al. Pharmacologic management of neuropathic pain: Evidence-based recommendations. *Pain*. 2007;132(3):237-251. doi:10.1016/j.pain.2007.08.033
9. Waldvogel JM, Nesbit SA, Dy SM, et al. Pharmacotherapy for diabetic peripheral neuropathy pain and quality of life: A systematic review. *Neurology*. 2017;88(20):1958-1967. doi:10.1212/WNL.0000000000003882



10. Shahid W, Kumar R, Shaikh A, Kumar S, Jameel R, Fareed S. Comparison of the Efficacy of Duloxetine and Pregabalin in Pain Relief Associated with Diabetic Neuropathy. *Cureus*. 2019;11(7):e5293. doi:10.7759/cureus.5293
11. Finnerup NB, Otto M, Jensen TS, Sindrup SH. An Evidence-Based Algorithm for the Treatment of Neuropathic Pain. *MedGenMed*. 2007;9(2):36.
12. Tanenberg RJ, Irving GA, Risser RC, et al. Duloxetine, Pregabalin, and Duloxetine Plus Gabapentin for Diabetic Peripheral Neuropathic Pain Management in Patients With Inadequate Pain Response to Gabapentin: An Open-Label, Randomized, Noninferiority Comparison. *Mayo Clinic Proceedings*. 2011;86(7):615-626. doi:10.4065/mcp.2010.0681
13. O'Connor AB, Noyes K, Holloway RG. A cost-utility comparison of four first-line medications in painful diabetic neuropathy. *Pharmacoeconomics*. 2008;26(12):1045-1064. doi:10.2165/0019053-200826120-00007
14. Bellows BK, Nelson RE, Oderda GM, LaFleur J. Long-term cost-effectiveness of initiating treatment for painful diabetic neuropathy with pregabalin, duloxetine, gabapentin, or desipramine. *Pain*. 2016;157(1):203-213. doi:10.1097/j.pain.0000000000000350
15. Szigethy E, Knisely M, Drossman D. Opioid misuse in gastroenterology and non-opioid management of abdominal pain. *Nat Rev Gastroenterol Hepatol*. 2018;15(3):168-180. doi:10.1038/nrgastro.2017.141
16. Smith HS, Smith EJ, Smith BR. Duloxetine in the management of chronic musculoskeletal pain. *Ther Clin Risk Manag*. 2012;8:267-277. doi:10.2147/TCRM.S17428
17. Gallagher HC, Gallagher RM, Butler M, Buggy DJ, Henman MC. Venlafaxine for neuropathic pain in adults. *Cochrane Database Syst Rev*. 2015;2015(8). doi:10.1002/14651858.CD011091.pub2
18. Witsil JC, Mycyk MB. Haloperidol, a Novel Treatment for Cannabinoid Hyperemesis Syndrome. *American Journal of Therapeutics*. 2017;24(1):e64. doi:10.1097/MJT.0000000000000157
19. Hickey JL, Witsil JC, Mycyk MB. Haloperidol for treatment of cannabinoid hyperemesis syndrome. *The American Journal of Emergency Medicine*. 2013;31(6):1003.e5-1003.e6. doi:10.1016/j.ajem.2013.02.021
20. Honkaniemi J, Liimatainen S, Rainesalo S, Sulavuori S. Haloperidol in the Acute Treatment of Migraine: A Randomized, Double-Blind, Placebo-Controlled Study. *Headache: The Journal of Head and Face Pain*. 2006;46(5):781-787. doi:10.1111/j.1526-4610.2006.00438.x
21. Benevides ML, Oliveira S de S, Aguilar-Nascimento JE. Combination of haloperidol, dexamethasone, and ondansetron reduces nausea and pain intensity and morphine consumption after laparoscopic sleeve gastrectomy. *Braz J Anesthesiol*. 2013;63(5):404-409. doi:10.1016/j.bjan.2012.07.011
22. Roldan CJ, Chambers KA, Paniagua L, Patel S, Cardenas-Turanzas M, Chathampally Y. Randomized Controlled Double-blind Trial Comparing Haloperidol Combined With Conventional Therapy to Conventional Therapy Alone in Patients With Symptomatic Gastroparesis. *Academic Emergency Medicine*. 2017;24(11):1307-1314. doi:10.1111/acem.13245



23. Sutherland A, Naessens K, Plugge E, et al. Olanzapine for the prevention and treatment of cancer-related nausea and vomiting in adults. *Cochrane Database of Systematic Reviews*. 2018;(9). doi:10.1002/14651858.CD012555.pub2
24. Jimenez XF, Sundararajan T, Covington EC. A Systematic Review of Atypical Antipsychotics in Chronic Pain Management. *The Clinical Journal of Pain*. 2018;34(6):585-591. doi:10.1097/AJP.0000000000000567
25. Hill CH, Miner JR, Martel ML. Olanzapine versus Droperidol for the Treatment of Primary Headache in the Emergency Department. *Academic Emergency Medicine*. 2008;15(9):806-811. doi:10.1111/j.1553-2712.2008.00197.x
26. Lapoint J, Meyer S, Yu CK, et al. Cannabinoid Hyperemesis Syndrome: Public Health Implications and a Novel Model Treatment Guideline. *West J Emerg Med*. 2018;19(2):380-386. doi:10.5811/westjem.2017.11.36368
27. Callaghan JT, Bergstrom RF, Ptak LR, Beasley CM. Olanzapine. *Clin Pharmacokinet*. 1999;37(3):177-193. doi:10.2165/00003088-199937030-00001
28. Babbar S, Marier J-F, Mouksassi M-S, et al. Pharmacokinetic Analysis of Capsaicin After Topical Administration of a High-Concentration Capsaicin Patch to Patients With Peripheral Neuropathic Pain. *Therapeutic Drug Monitoring*. 2009;31(4):502-510. doi:10.1097/FTD.0b013e3181a8b200
29. Richards BL, Whittle SL, Heijde DM van der, Buchbinder R. Efficacy and Safety of Neuromodulators in Inflammatory Arthritis: A Cochrane Systematic Review. *The Journal of Rheumatology Supplement*. 2012;90:28-33. doi:10.3899/jrheum.120339
30. Burillo-Putze G, Llorens P, Roman F. Use of Capsaicin Cream in Cannabis Hyperemesis Syndrome. *Journal of Emergency Medicine*. 2017;52(5):760. doi:10.1016/j.jemermed.2016.10.050
31. Dezieck L, Hafez Z, Conicella A, et al. Resolution of cannabis hyperemesis syndrome with topical capsaicin in the emergency department: a case series. *Clinical Toxicology*. 2017;55(8):908-913. doi:10.1080/15563650.2017.1324166
32. Pélissier F, Claudet I, Gandia-Mailly P, Benyamina A, Franchitto N. Cannabis Hyperemesis Syndrome in the Emergency Department: How Can a Specialized Addiction Team Be Useful? A Pilot Study. *The Journal of Emergency Medicine*. 2016;51(5):544-551. doi:10.1016/j.jemermed.2016.06.009
33. Singh A, Alter HJ, Zaia B. Does the Addition of Dexamethasone to Standard Therapy for Acute Migraine Headache Decrease the Incidence of Recurrent Headache for Patients Treated in the Emergency Department? A Meta-analysis and Systematic Review of the Literature. *Academic Emergency Medicine*. 2008;15(12):1223-1233. doi:10.1111/j.1553-2712.2008.00283.x
34. Klongnoi B, Kaewpradub P, Boonsiriseth K, Wongsirichat N. Effect of single dose preoperative intramuscular dexamethasone injection on lower impacted third molar surgery. *International Journal of Oral and Maxillofacial Surgery*. 2012;41(3):376-379. doi:10.1016/j.ijom.2011.12.014



Compass Opioid Prescribing + Treatment Guidance Toolkit



35. Eckhard L, Jones T, Collins JE, Shrestha S, Fitz W. Increased postoperative dexamethasone and gabapentin reduces opioid consumption after total knee arthroplasty. *Knee Surg Sports Traumatol Arthrosc.* 2019;27(7):2167-2172. doi:10.1007/s00167-019-05449-8
36. Ruepert L, Quartero AO, Wit NJ de, Heijden GJ van der, Rubin G, Muris JW. Bulking agents, antispasmodics and antidepressants for the treatment of irritable bowel syndrome. *Cochrane Database of Systematic Reviews.* 2011;(8). doi:10.1002/14651858.CD003460.pub3
37. Grillage MG, Nankani JN, Atkinson SN, Prescott P. A randomised, double-blind study of mebeverine versus dicyclomine in the treatment of functional abdominal pain in young adults. *Br J Clin Pract.* 1990;44(5):176-179.
38. Rosen JM, Alioto A, Saps M. Advances in Pain-Predominant Functional Gastrointestinal Disorders in the Adolescent. *Adolesc Med State Art Rev.* Published online 2016:34-56.
39. Chiou E, Nurko S. Management of functional abdominal pain and irritable bowel syndrome in children and adolescents. *Expert Review of Gastroenterology & Hepatology.* 2010;4(3):293-304. doi:10.1586/egh.10.28
40. American Geriatrics Society 2015 Beers Criteria Update Expert Panel. American Geriatrics Society 2015 Updated Beers Criteria for Potentially Inappropriate Medication Use in Older Adults. *J Am Geriatr Soc.* 2015;63(11):2227-2246. doi:10.1111/jgs.13702
41. Wiffen PJ, Derry S, Bell RF, et al. Gabapentin for chronic neuropathic pain in adults. *Cochrane Database Syst Rev.* 2017;6:CD007938. doi:10.1002/14651858.CD007938.pub4
42. Hill CM, Balkenohl M, Thomas DW, Walker R, Mathé H, Murray G. Pregabalin in patients with postoperative dental pain. *Eur J Pain.* 2001;5(2):119-124. doi:10.1053/eujp.2001.0235
43. Degirmenci A, Yalcin E. The effect of pregabalin and ibuprofen combination for pain after third molar surgery. *Nigerian Journal of Clinical Practice.* 2019;22(4):503. doi:10.4103/njcp.njcp_492_18
44. Eisenberg E, River Y, Shifrin A, Krivoy N. Antiepileptic Drugs in the Treatment of Neuropathic Pain. *Drugs.* 2007;67(9):1265-1289. doi:10.2165/00003495-200767090-00003
45. Fitch RW, Kuhn JE. Intraarticular Lidocaine versus Intravenous Procedural Sedation with Narcotics and Benzodiazepines for Reduction of the Dislocated Shoulder: A Systematic Review. *Academic Emergency Medicine.* 2008;15(8):703-708. doi:10.1111/j.1553-2712.2008.00164.x
46. Waterbrook AL, Paul S. Intra-articular Lidocaine Injection for Shoulder Reductions: A Clinical Review. *Sports Health.* 2011;3(6):556-559. doi:10.1177/1941738111416777
47. Jiang N, Hu Y, Zhang K, Zhang S, Bin Y. Intra-articular lidocaine versus intravenous analgesia and sedation for manual closed reduction of acute anterior shoulder dislocation: an updated meta-analysis. *Journal of Clinical Anesthesia.* 2014;26(5):350-359. doi:10.1016/j.jclinane.2013.12.013
48. Eker HE, Cok OY, Aribogan A, Arslan G. The efficacy of intra-articular lidocaine administration in chronic knee pain due to osteoarthritis: A randomized, double-blind, controlled study. *Anaesthesia Critical Care & Pain Medicine.* 2017;36(2):109-114. doi:10.1016/j.accpm.2016.05.003



Compass Opioid Prescribing + Treatment Guidance Toolkit



49. Argoff CE, Galer BS, Jensen MP, Oleka N, Gammaitoni AR. Effectiveness of the lidocaine patch 5% on pain qualities in three chronic pain states: assessment with the Neuropathic Pain Scale. *Curr Med Res Opin.* 2004;20 Suppl 2:S21-28. doi:10.1185/030079904X12960
50. Gammaitoni AR, Galer BS, Onawola R, Jensen MP, Argoff CE. Lidocaine patch 5% and its positive impact on pain qualities in osteoarthritis: results of a pilot 2-week, open-label study using the Neuropathic Pain Scale. *Current Medical Research and Opinion.* 2004;20(sup2):S13-S19. doi:10.1185/030079904X12951
51. Bragg K, Fox H. Trick of Trade: Topical lidocaine jelly takes the tears out of skin tears and road rash. ALiEM. Published December 11, 2019. Accessed July 30, 2021. <https://www.aliem.com/trick-of-trade-topical-lidocaine-jelly-skin-tears-road-rash/>
52. ACOEM Task Force on the Use of Opioids. Principles for Ensuring the Safe Management of Pain Medication Prescriptions. Published 2016. <https://acoem.org/acoem/media/News-Library/Principles-for-Ensuring-Safe-Management-of-Pain-Meds.pdf>
53. Khawaja N, Yilmaz Z, Renton T. Case studies illustrating the management of trigeminal neuropathic pain using topical 5% lidocaine plasters. *British Journal of Pain.* 2013;7(2):107-113. doi:10.1177/2049463713483459
54. Arai Y-CP, Ueda W. Warm steaming enhances the topical anesthetic effect of lidocaine. *Anesth Analg.* 2004;98(4):982-985, table of contents. doi:10.1213/01.ane.0000108965.00345.86
55. Gammaitoni A. 24-Hour Application of the Lidocaine Patch 5% for 3 Consecutive Days Is Safe and Well Tolerated in Healthy Adult Men and Women. *Pain Medicine.* 2002;3(2):172-172. doi:10.1046/j.1526-4637.2002.20241.x
56. Higashi Y, Kiuchi T, Furuta K. Efficacy and safety profile of a topical methyl salicylate and menthol patch in adult patients with mild to moderate muscle strain: A randomized, double-blind, parallel-group, placebo-controlled, multicenter study. *Clinical Therapeutics.* 2010;32(1):34-43. doi:10.1016/j.clinthera.2010.01.016
57. Johar P, Grover V, Topp R, Behm DG. A COMPARISON OF TOPICAL MENTHOL TO ICE ON PAIN, EVOKED TETANIC AND VOLUNTARY FORCE DURING DELAYED ONSET MUSCLE SORENESS. *Int J Sports Phys Ther.* 2012;7(3):314-322.
58. Chaffee DM. Cyclobenzaprine in the Treatment of Low Back Pain. *AFP.* 2016;93(3). Accessed March 19, 2020. <https://www.aafp.org/afp/2016/0201/od2.html>
59. Afshar K, Jafari S, Marks AJ, Eftekhari A, MacNeily AE. Nonsteroidal anti-inflammatory drugs (NSAIDs) and non-opioids for acute renal colic. *Cochrane Database of Systematic Reviews.* 2015;(6). doi:10.1002/14651858.CD006027.pub2
60. Moore RA, Wiffen PJ, Derry S, Maguire T, Roy YM, Tyrrell L. Non-prescription (OTC) oral analgesics for acute pain - an overview of Cochrane reviews. *Cochrane Database of Systematic Reviews.* 2015;(11). doi:10.1002/14651858.CD010794.pub2



Compass Opioid Prescribing + Treatment Guidance Toolkit



61. Rømsing J, Møiniche S, Mathiesen O, Dahl JB. Reduction of opioid-related adverse events using opioid-sparing analgesia with COX-2 inhibitors lacks documentation: A systematic review. *Acta Anaesthesiologica Scandinavica*. 2005;49(2):133-142. doi:10.1111/j.1399-6576.2005.00614.x
62. Holdgate A, Pollock T. Nonsteroidal anti-inflammatory drugs (NSAIDs) versus opioids for acute renal colic. *Cochrane Database of Systematic Reviews*. 2004;(1). doi:10.1002/14651858.CD004137.pub3
63. García Rodríguez LA, Cattaruzzi C, Troncon MG, Agostinis L. Risk of hospitalization for upper gastrointestinal tract bleeding associated with ketorolac, other nonsteroidal anti-inflammatory drugs, calcium antagonists, and other antihypertensive drugs. *Arch Intern Med*. 1998;158(1):33-39. doi:10.1001/archinte.158.1.33
64. Lanas A, García-Rodríguez LA, Arroyo MT, et al. Risk of upper gastrointestinal ulcer bleeding associated with selective cyclo-oxygenase-2 inhibitors, traditional non-aspirin non-steroidal anti-inflammatory drugs, aspirin and combinations. *Gut*. 2006;55(12):1731-1738. doi:10.1136/gut.2005.080754
65. Lanza FL, Chan FKL, Quigley EMM, Practice Parameters Committee of the American College of Gastroenterology. Guidelines for prevention of NSAID-related ulcer complications. *Am J Gastroenterol*. 2009;104(3):728-738. doi:10.1038/ajg.2009.115
66. Rogers NV, Rowland K, Hickner J. An alternative to oral NSAIDs for acute musculoskeletal injuries. Published online March 2011. Accessed March 19, 2020. <https://mospace.umsystem.edu/xmlui/handle/10355/10214>
67. Hagen M, Baker M. Skin penetration and tissue permeation after topical administration of diclofenac. *Current Medical Research and Opinion*. 2017;33(9):1623-1634. doi:10.1080/03007995.2017.1352497
68. Bussin ER, Cairns B, Bovard J, Scott A. Randomised controlled trial evaluating the short-term analgesic effect of topical diclofenac on chronic Achilles tendon pain: a pilot study. *BMJ Open*. 2017;7(4):e015126. doi:10.1136/bmjopen-2016-015126
69. Derry S, Wiffen PJ, Kalso EA, et al. Topical analgesics for acute and chronic pain in adults - an overview of Cochrane Reviews. *Cochrane Database of Systematic Reviews*. 2017;(5). doi:10.1002/14651858.CD008609.pub2
70. Deng Z, Zeng C, Yang Y, et al. Topical diclofenac therapy for osteoarthritis: a meta-analysis of randomized controlled trials. *Clin Rheumatol*. 2016;35(5):1253-1261. doi:10.1007/s10067-015-3021-z
71. Wadsworth LT, Kent JD, Holt RJ. Efficacy and safety of diclofenac sodium 2% topical solution for osteoarthritis of the knee: a randomized, double-blind, vehicle-controlled, 4 week study. *Curr Med Res Opin*. 2016;32(2):241-250. doi:10.1185/03007995.2015.1113400
72. Ahmed SU, Zhang Y, Chen L, et al. Effect of 1.5% Topical Diclofenac on Clinical Neuropathic Pain. *Anesthesiology*. 2015;123(1):191-198. doi:10.1097/ALN.0000000000000693



Compass Opioid Prescribing + Treatment Guidance Toolkit



73. Kuehl K, Carr W, Yanchick J, Magelli M, Rovati S. Analgesic efficacy and safety of the diclofenac epolamine topical patch 1.3% (DETP) in minor soft tissue injury. *Int J Sports Med*. 2011;32(8):635-643. doi:10.1055/s-0031-1275359
74. Tugwell PS, Wells GA, Shainhouse JZ. Equivalence study of a topical diclofenac solution (pennsaid) compared with oral diclofenac in symptomatic treatment of osteoarthritis of the knee: a randomized controlled trial. *J Rheumatol*. 2004;31(10):2002-2012.
75. Rafanan BS, Valdecañas BF, Lim BP, et al. Consensus recommendations for managing osteoarthritic pain with topical NSAIDs in Asia-Pacific. *Pain Manag*. 2018;8(2):115-128. doi:10.2217/pmt-2017-0047
76. Balmaceda CM. Clinical trial data in support of changing guidelines in osteoarthritis treatment. *J Pain Res*. 2014;7:211-218. doi:10.2147/JPR.S45321
77. National Clinical Guideline Centre (UK). *Osteoarthritis: Care and Management in Adults*. National Institute for Health and Care Excellence (UK); 2014. Accessed March 19, 2020. <http://www.ncbi.nlm.nih.gov/books/NBK248069/>
78. Derry S, Moore RA, Gaskell H, McIntyre M, Wiffen PJ. Topical NSAIDs for acute musculoskeletal pain in adults. *Cochrane Database of Systematic Reviews*. 2015;(6). doi:10.1002/14651858.CD007402.pub3

This material was prepared by the Iowa Healthcare Collaborative, the Opioid Prescriber Safety and Support contractor, under contract with the Centers for Medicare & Medicaid Services (CMS), an agency of the U.S. Department of Health and Human Services. Views expressed in this material do not necessarily reflect the official views or policy of CMS or HHS, and any reference to a specific product or entity herein does not constitute endorsement of that product or entity by CMS or HHS.

Developed in collaboration with Stader Opioid Consultants.